


Page 2 of 23

BF-4J

BF-4J

BF-4J



Page 3 of 23



To install a charge battery,firstly remove the body shell and insert the battery into the fasten the two Velcro 
straps to fix the battery stably.When connecting battery and turning car on,ensure it is off ground with wheels 
away from objects away from objects

As the aerial wire on 2.4GHz system is so short you do not need to protrude through the body shell and it can be left to stand 
directly from the receiver.lf you want the security of an aerial tube away simply cut it short,and insert in the usual way but do 
NOT bend over the last 5mm of aerial wire to retain it under the rubber cap,last two inches of aerial wire need to be straight 
with no kinks for maximum range and control with 2.4GHz system.
First be sure to insert the wire up through the receiver cover hole as below.Push the wire all the way through the aerial tube 
until the first 5mm of wire shows out of the other end.Finally make aerial tube firmly seated

Page 4 of 23



Page 5 of 23



Page 6 of 23



Page 7 of 23

(Bag A)

矽

10222
10109BL

10226

10106

10108

RH5102(m3)

10237(2.5)

10224

10110BL

10220

10849

10111BL

10214

10053

10238(2x10)

10126

10125

10232(15x10x4)

10232(15x10x4)

10997

Front/Rear Gearbox (Bag B)
锁定前后差速      10048



Page 8 of 23

10240(3X8)

10691(11X5X4)

10228(2X10)

10228(2X10)

10691(11X5X4)

10240(3X8)

10240(3X8)

10662

10145

10656

10240(3X8)85125(3X10)

10691(11X5X4)

10127

10237(E2.5)

10232(15X10X4)

10232(15X10X4)

10232(15X10X4)

10232(15X10X4)

10661

10237(2.5mm)

10691(11X5X4)

10660

10663

10691(11X5X4)

10690

RH5190(E4)

RH5190(E4)

85
12

5(3
X10

)

10240(3X8)

10241(3X10)

10114

10145

10233(10X5X4) 10233(10X5X4)

10240(3X8)

10228(2X10)

10241(3X10)

10127

10661

10240(3X8)

10670

10669

Rear Axel (Bag C)

Front Axel (Bag D)

10660

10663

85125(3X10)
10691(11X5X4)

10662

10240(3X8)

10240(3X8)

10801

10802

10817

10228(2X10)

10240(3X8)

10241(3X10)

10114

10240(3X8)

10241(3X10)

10233(10X5X4)

10145

10145

10690



Page 9 of 23

85184(3X12)

10810

10811

10242(3X14)

10224

10224

10242(3X14)

H0010

10250(3X20)

85284

10738(3X16)

10832

10816
10815

10815

85182(3X10)

85182(3X10)

10248(3X12)

10808

10248(3X12)

10807

85182(3X10)

85137-M3X10

Battery Case/RX Case/Main Frame 
(Bag F)

Steering Gear(Bag E)

From Bag D

85285

10805

85182(3X10)

10809

10656

10804

10695 10240(3X8)



Page 10 of 23

10665

10220

10220

10675 10220

10220

Linkages (Bag H)

Body Bracket (Bag G)

From Bag F

10828(m3x23)

10835
10836

10835

10835

RH5665(m4x10)

10829

10241(m3x10)

10241(m3x10)

10241(m3x10) 10241(m3x10)

10241(m3x10)

10240(m4x10)

10240(m4x10)

13089
RH5665(m4x10)

10828(m3x23)

10828(m3x23)

10241(m3x10)

10837

10830

10828(m3x23)

13089

10840
10840

(Bag I)

RH5190

RH5190

13079
13079



Page 11 of 23

RH5102-M3

10385(m3x20)
10244(m3x14)

10385(m3x20)Linkages Assembly From Bag H
From Bag C

13084

85125(3X10)
85125(3X10)

85182(3X10)

Central Transmission Ⅱ (Bag J)

From Bag G

From Bag I

85182(3X10)



Page 12 of 23

Cental Drive (Bag K)

10241(3X10)

10812

10812

10657

10657

10241(3X10)

From Bag A
RH5102-M3

10385(m3x20)

10385(m3x20)

10053

Shocks  Assembly



Page 13 of 23

RH5103-M4

10686

10332

RH5103-M4

Wheel Set (Bag L) 

18071(m2.5x6)

18071(m2.5x6)

10838
10838

10832

10846

10737(m3x6)

10834

10834

10832

10838

10832

10737(m3x6)

10833

1083310241(m3x10)

10737(m3x6)

10685

Velco tape

Velco tape

10687

85182(m3x10)Body Assembly Ⅰ(Bag M)



Page 14 of 23

Note: please check the body type coming with your

car.

Velco tape

Velco tape

18071(m2.5x6)

18071(m2.5x6)

10838
10838

10832

10846

10737(m3x6)

10834

10832

10838

10832

10737(m3x6)

10833

10833

10737(m3x6)

Body Assembly Ⅰ(Bag M)-for 2CAB type only

安装车壳
Body Assembly Ⅱ



车棚架组装

Roll Cage Assembly (Bag N)
For 2CAB Body Only

10385(m3x20)

10845

10246(m3x28)

10241(m3x10)

10844

10845

10842

10242(m3x14)

10839

10842

10737(m3x6)

10241(m3x10)

85185(m3x12)

RH5102(m3x12)

车壳安装车棚架组装

Body Assembly I (Bag O)
For 2CAB Body Only

Page 15 of 23



Page 16 of 23

10815-Main Frame 2pcs

10816-Battery case holder2pcs 10817-Steering knuckle 2pcs

10686 Tyres & foam 2sets  10332 Rim 2pcs  10687 Preassembled Tyres 
2sets  

10665-Rear link set 2pcs

10675-Rear shocks lower 
Support Rod 2pcs

RH5107-E clip-3mm  6pcs 10472-70T Spur Gear 1pc
(Brushed)

10660 Rearaxle housing

13084-Chassis plate 1pc 10804-Servo mount 1pc

10805-ESC bracket 1pc 10807-Support rod holder L. 
2pcs

10808-Support rod holder R. 
2pcs

10809-Servo mount post 2pcs

10801-CVD long 1pcs 10802-CVD short 1pcs

10810-Steering rod S. 1pc 10811-Steering rod L. 1pc 10812-Central CVD Outer half 
1set
10812S-Central CVD Outer half 
w/steel coupler 1set

Part List



Part List

Page 17 of 23

10053 - Rear Shock Tower 
2pc(AI)

10661 Rear axle cover 10656 Rearlink  holder

10663 Rear holder for 
rearshock suppert rod 
2pcs

10127-Diff Drive Gear 2pcs

10690 Rear diff shaft 1pc 10106-Rear Shock Shaft & 
Piston Set 2sets

10111-Shock Lower holder & 
Adjust Ring 2sets

10108-Rear Shock body 2pc(AI) 10109-Shock Upper Cap 2sets 10110-Shock Lower Caps 2sets

10657-Central CVD Inner half 
1set

10657S-Central CVD Inner half 
With steel coupler 1set

85034-Body Clip(Medium Size)
6pcs

10145-Wheel Hub 4pcs

10695-Wheel Hub 4pcs

10125-Diff Case 2pcs 10126-Diff Drive Spur Gear 2pcs

10662 Axle adaptor 2pcs



Part List

Page 18 of 23

RH5190-E clip-4mm  6pcRH5102-Nylon Lock Nut M3  6pc

10244-Cap Head Hex Screw
M3*14 6pc

10238-Round Head Self Tapping
Hex Screw 2*10 6pc

10228-Pin ∮2*10 6pcs

10233-Ball Bearing 10*5*4 

6pcs

10237-E clip-2.5mm  6pc

10241-Button Head Hex Screw 
M3*10 6pc

10240-Button Head Hex Screw
M3*8 6pc 10242-Button Head Hex Screw 

M3*14 6pc

10232-Ball Bearing 15*10*4 
6pcs

10226-Shock seal cover 4pcs

10220-Ball A  6pcs 10222-Ball C 6pcs 10224-Shock O-ring(Lower) 6pcs

RH5103-Nylon Lock Nut-M4  6pc



Page 19 of 23 

85185-Cap Head Hex Screw M3*25 
6pc

85182-Cap Head Hex Screw M3*10 
6pc

RH5117-Set Screw M4*4 6pc 85125-Flat Head Hex Screw 
M3*10 8pc

10828-Cap Head Hex Screw M3*23 
6pc

10385-Cap Head Hex Screw
M3*14 6pc

85285-RX case 1set

13T

10439-13T Gear 1pc 85286 Velco Tape 2pcs

10248-Flat Head Hex Screw 
M3*12 6pc

85284 Battery case

85137-Flat Head Self Tapping 
Screw Set 3*10mm 12pc

10250-Flat Head Hex Screw 
M3*20 6pc

10737-Umbrella head screw 
M3*6 14pcs

85184-Button Head Hex Screw 
M3*12 6pc

10694-Pin ∮2*14 6pcs

10691- Ball bearing 
（11*5*4mm）6pc

Part List



Part List

10832-Front light bracket 1set 10833-Rear light bracket 1set

10837-Front bumper 1pcs

10843-Head light bracket support 
3pcs

10836-Rear Bumper 1pc

 10846-Rear mirrors 2pcs

10849-Rear Shock Spring 2pc 10997-Upgrade Diff locker 1pc 13093-Roll cage w/light 
bracket 1set

H0010 - 9kg/cm Servo 1pc H0030-Ni-MH 7.2V 1800mAh  1pc

H0050-400A ESC 1pc

H0115-550 Brushed Motor 1pc

10114 -Steering Knuckle Arm 
2sets
 

10830-Rear body bracket(AI)1pc10829-Frout body bracket(AI)
1pc

13089-Body posts 1set

36T

10845-Body top frames 5pcs

10840-Body bracket post 4pcs

10839-Head light bracket 5pcs

10834-Mudguard & Pedal 1set

10844-Body side frame 2pcs

10835-Rescue Rings 4pcs

10838-Front exhaust plate 1set

Page 20 of 23  



Part List

Page 21 of 23

R0336-Camo PC printed body only 
      1 pcs

R0335-Army PC printed body only
      1 pcs 

RH5190-E clip 4mm 4pcs 10711-Pinion gear 20T 1pc

10734-Servo mount 2pcs 13060-Button Head Hex Screws M3*20
6pcs
13061-Button Head hex Screws M3*40
6pcs

13062-2speed transmission housing 
set

13063-2speed transmission gear 
set

13064-2speed motor mount 1pc 13066-2speed shift plate 1pc

13067-2speed shaft set13068-2speed servo saver set
13069-2speed set（w/motor/3kg servo)
13070-2speed set（w/o motor/servo)
13071-2speed set（w/motor,w/o servo)

13079-Gear cover 2pcs

13065-2speed servo mount 1pc



11012-Rear Steering Conversion 
Set

11001-Main Frame 2pcs 11003-Central CVD set 2pcs 11004-Battery case holder 
2pcs

11005-Servo mount Al. 1pc 11006-ESC bracket Al. 1pc 11008-Support rod holder R. 
2pcs

11009-Steering knuckles Al. 
2pcs

11007-Support rod holder L. 
2pcs

11010-Steering rods. 1pc

RH1001/RH1002/RH1011/RH1013

10923 - Alum Steering Arm 2pc

10984-Rear link holder(AI) 10988-Rear AXle housing(AI)

10989-Alum rear Axle

10986-Axle adaptor(AI)

10991-Rear holder for rear 
shocksupport rod(AI)

Upgrade Part List

11013-AL rear link set 2pcs 11016-Central CVD coupler 2pcs
(steel)

10850-Top tray velco tape 2pcs

Page 22 of 23

H0107-LED lights 1set

H0108-Winches 1set

11011-Rear Shocks lower 
Support rod(AI)

10918 - Wheel Hub(AL) 4pc

11025-Front Shocks（AL） 2pc



Battery Installation:
1. Open the battery compartment cover.

2. Insert 4 AA fully charged batteries or 2S lipo batteries with correct polarity. (No response 

    if battery polarity reversed.)Note: Batteries are not included.

3. Mount back battery compartment cover.

Binding Process:
The radio system is pre-binded for RTR cars. In case rebinding needed, please follow below steps.

1. Press receiver button(see the picture indicated), LED indicator fast flashing 

    means entering into binding mode, the receiver will automatically looking 

    for the nearest transmitter signal.

2. The indicator will always ON after successful bound.

3. Turn off the and restart the ESC and transmitter,the ESC and transmitter

    are bounded.

Note: The voltage output of the receiver is 5V so the LED lights used must support a voltage of 5V, or 6V.The LED bulb can 

not be differently connected the receiver. Make sure your LED lights come with a JST or similar connector suitable for 

receiver. Make sure the polarity is correct before connecting the LED lights.

1. Details of connecting car LED light wires to reciever wires 

 

Press CH3 button on transmitter ,it is low speed 

when the LED light on.Press CH3 button again,it 

is in high speed and the LED light off. 

Use the 3th Channel to control H/L Speed Servo on Crawler

 
Insert the H/L speed servo connector to the 3th channel of the receiver. Make sure the polarity is correct.The pin on the left 

side of the receiver is the signal pin, the middle one is the positive and the right side is the negative one.

H

L

H/L Speed Servo

Important Hintsheet For 5CH Radio Set

Steering Light L.

Steering Light R.

Rear/Brake Lights

Head/Front Lights

5CH 2.4GHz Radio System 

The system includes a transmitter and a receiver. Below is the chart for connecting receiver with ESC,servos, car LED light 

sets and winch.

Steering Servo(9kg)

H / L  Servo(3kg)

ESC
CH1

CH2

CH3

CH4:Car LED lights

slide switch

Car LED lights connection and performance.

Please connect the wires as per the 

tag: L to L, R to R, S to S, F to F.

CH3

Please pay attention the polarity.The wire of same color 

must be aligned with each other when connect each 

connector.(For example black wire aligned to black wire,

 yellow wire aligned to yellow wire)

�����

BIND

CH3

Car LED light set



Middle
Left Right

The CH4 is a slide switch with 3 positions. The default on the left is to turn 

off the head/front light and middle position is head/front light blasting flash. 

The right position is head/front light staying on.

2. How the LED light works

Slide the car LED light 

switch to the right position,

the head light and front light 

will shine.

Slide the car LED light switch

at middle position,the 

head light and front light will 

be blasted flashing.

Slide the car LED light switch

to the left position, the head light

and front light will turn off.

Turn steering wheel clockwise 

on transmitter,the right steering

light is flashing at front and rear.

Push trigger to brake/reverse,

the rear/brake light will turn on.

Turn steering wheel

counter clockwise on 

transmitter, the left steering 

light is flashing at front and rear.

Left buttonRight button

1. Press the left button on transmitter to pull the winch cord out.Release the button and the 

    winch motor will stop.

2. Press the right button on transmitter to wind the winch cord back.Release the button and

    the winch motor will stop.

Note:Always keep the cord straight to avoid knotting when pull or wind the winch.

Control the winch

Right Middle

Left




